SPORTON LAB.

FCC RF Test Report

Report No. : FG162325B

LTE Band 5

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Date: 2 AUG 2021 10:52:41

Spectrum s Spectrum &
Ref Level 26.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 20.00 dbm  Offset 14.00 db = RBW 100 kHz
o Att 25ds  SWT 3785 @ VBW 300kdz Mode auto FFT o Att 25dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 825,501 MHz 14.97 dam ML £27.999 MHz 14.07 dBm
T1 1 824.25225 MHz 9.34 dBm Oce Bw 4,485514456 MHz T1 L 82426224 MHz 8.73 dBm Oce Bw 4.485514486 MHz
T2 1 828.73776 MHz 9.53 dam T2 1 828.74775 MHz 9.39 dam
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DCate: 2 AUG.2021 105252

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

pectrum s pectrum &
Ref Level 26.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 20.00 dbm  Offset 14.00 db = RBW 100 kHz
o Att 25ds  SWT 3785 @ VBW 300kdz Mode auto FFT o Att 25dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.428 NMHz 14.72 dBm ML 36,15 MHz 14.62 dBm
T1 1 834.26224 MHz 9.37 dBm Oce Bw 4,495504496 MHz T1 L 834.25225 MHz .98 dBm Oce Bw 4.495504496 MHz
T2 1 838.75774 MHz 9.35 dam T2 1 838.74775 MHz 8.85 dam
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Date: 2 AUG.2021 11:01:58

DCate: 2 AUG.2021 11.0210

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Date: 2AUG.2021 11:04:41

pectrum pectrum | =
Ref Level 26.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 29.00 dém  Offset 14.00 db & RBW 100 kHz
o Att 25ds  SWT 3785 @ VBW 300kdz Mode auto FFT I Att 25de  SWT  37.8ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] +.50 dBm mili] 13.69 dBm|
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CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts Span 10.0 MHz )
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 B846.74 MHz 14.50 dBm ML B46.76 MHz 13.69 dém
T1 1 844.25225 MHz 10.80 dBm oce Bw 4.485514486 MHz T1 1 B44.26224 MHz 8.31 dBm oce Bw 4. 475524476 MHZ
T2 1 848.73776 MHz 9.45 dbm T2 1 846.73776 MHz 8.97 dbm
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Sporton International (Shenzhen)Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : HDT56ZV3

Page Number
Report Issued Date
Report Version

: A164 of A289
: Aug. 27, 2021
. Rev. 02




SPORTON LAB.

FCC RF Test Report

Report No. : FG162325B

LTE Band 5

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

Spectrum s Spectrum &
Ref Level 26.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 20.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 25ds  SWT  18.5us @ VBW 1MHz Mode auto FFT o Att 25dE SWT 160 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.50 dBm) ™M1[1] 17.10 dBm)
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 830,518 MHz 16.50 dam ML £32.506 MHZ 17.10 dem
T1 1 824.5045 MHz 10.91 dBm Oce Bw 9.030965031 MHz T1 L £24,4545 MHz 10.40 dBm Oce Bw 9.070929071 MHz
T2 1 833.53585 MHz 10.73 dom T2 1 833.5355 MHz 9.45 dam
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Date: 2 AUG 2021 11:23.38 Date: 2AUG.2021 11:23.48

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

pectrum s pectrum &
Ref Level 26.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 20.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 25ds  SWT  18.5us @ VBW 1MHz Mode auto FFT o Att 25dE SWT 160 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f £35.82 MHz 16.57 dam ML L B4D.516 MHZ 15.38 dam
T1 1 832.0045 MHz 10.09 dBm Oce Bw 9.030965031 MHz T1 L 5319845 MHz 8.57 dBm Oce Bw 9.050949051 MHz
T2 1 84103585 MHz 10.55 dam T2 1 8410355 MHz 9.80 dam
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Date: 2 AUG 2021 11:3255 Date: 2AUG.2021 11:33.06

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

pectrum pectrum | =
Ref Level 26.00 dém  Offset 14.00 dB & RBW 300 kHz Ref Level 29.00 dém  Offset 14.00 db & RBW 300 kHz
o Att 25ds  SWT  18.5us @ VBW 1MHz Mode auto FFT o Att 25de  SWT  18.8ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 845.658 MHz 15.95 dBm ML 541,622 MHz 15.68 dBm
T1 1 839.5045 MHz 10.90 dBm Oce Bw 9.010985011 MHz T1 1 839.4645 MHz 10.37 dém Oce Bw 9.030969031 MH2z
T2 1 848.5155 MHz 10.35 dBm T2 1 B45.4955 MHz 9.22 dbm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG162325B

LTE Band 5

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

pectrum s pectrum &
Ref Level 26.00 cbm  Offset 14,00 db = RBW 30 kHz RefLavel 20.00 dbm  Offset 14.00 db = RBW 100 kHz
o Att 25ds  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 25dB SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.05 dBm) ™M1[1] 14.96 dBm)
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824.6916 MHz 14.05 dam ML 526.6320 MHz 14,36 dam
T1 1 824.15455 MHz 7.91 dm Oce Bw 1.090305051 MHz T1 L 824.14535 MHz 9.00 dBm Oce Bw 2.721278721 MHz
T2 1 825.24545 MHz 7.16 dam T2 1 826.86663 MHz 8.73 dam
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Date: 2 AUG.2021 10:10:06

DCate: 2 AUG.2021 10:4202

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

Spectrum L“e"‘ Spectrum l"r‘,‘
Ref Level 25.00 GBm  Offsel 14.00 dB & RBW 30 kHz RefLevel 29.00 Bm  Offset 14,00 db & RBW 100 kHz
jo ALt 25d8  8SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT b ALt 25dB SWT 10 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
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Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre | X-value 1 Y-value Function | Function Result |
ML f 836.7376 MHz 14,76 dam ML L 835.6008 MHz 14,48 dam
T1 1 835.96014 MHz 7.53 dm Oce Bw 1.085314685 MHz T1 L 835.15135 MHz 8.46 dBm Oce Bw 2.709290709 MHz
T2 1 837.04545 MHz 6.28 dam T2 1 837.86064 MHz 9.04 dbm
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Highest Channel / 1.4MHz /| 64QAM

Highest Channel / 3MHz / 64QAM

pectrum [= pectrum =
Ref Level 26.00 dém  Offset 14.00 dB & RBW 30 kHz Ref Level 29.00 dém  Offset 14.00 db & RBW 100 kHz
o Att 25ds  SWT  63.2ps @ VBW 100kHz Mode auto FFT I Att 25de SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 848.4035 MHz 14.09 dBm ML 547 3661 MHz 14.45 dBm
T1 1 847.75734 MHz 4.87 dBm oce Bw 1.090909091 MHz T1 1 B846.13936 MHz 8.05 dBm oce Bw 2.715284715 MHZ
T2 1 948.94825 MHz 5.67 dém T2 1 846.85465 MHz 7.50 dém
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SPORTON LAB.

FCC RF Test Report

Report No. : FG162325B

LTE Band 5

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

Spectrum s Spectrum &
Ref Level 26.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 20.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 2508 SWT 378 s @ VBW 300kHz  Mode Auto FFT o Att 2508 SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.13 dBm) ™M1[1] 14.15 dBm)
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 825.371 MHz 13.13 dam ML 25,384 MHZ 14,15 dam
T1 1 824.25225 MHz 7.58 dBm Oce Bw 4,495504496 MHz T1 L £24,5045 MHz 7.49 dm Oce Bw 9.010969011 MHz
T2 1 828.74775 MHz 6.89 dam T2 1 833.5155 MHz 9.08 dam
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Date: 2 AUG.2021 11:13.58

DCate: 2 AUG.2021 11:45.54

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

pectrum s pectrum &
Ref Level 26.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 20.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 25ds  SWT 3785 @ VBW 300kdz Mode auto FFT o Att 25dE SWT 160 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.65 dBm) ™M1[1] 14.64 dBm)
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.489 NMHz 12.65 dam ML L B4D.606 MHz 14,64 dBm
T1 1 834.25225 MHz 7.97 dm Oce Bw 4,495504496 MHz T1 L 5319845 MHz 9.05 dBm Oce Bw 9.050949051 MHz
T2 1 838.74775 MHz 7.85 darm T2 1 8410355 MHz 9.06 dam
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Date: 2 AUG.2021 11:18:37

DCate: 2 AUG.2021 115033

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

pectrum pectrum | =
Ref Level 26.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 29.00 dém  Offset 14.00 db & RBW 300 kHz
o Att 25ds  SWT 3785 @ VBW 300kdz Mode auto FFT I Att 25de  SWT  18.8ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.27 dBm| mili] 5.07 dBm
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 847.718 MHz 13.27 dém ML 543,221 MHz 15.07 dém
T1 1 844.25225 MHz 7.89 dam oce Bw 4.485514486 MHz T1 1 8304645 MHz 9.61 dBm oce Bw 9.030969031 MHZ
T2 1 848.73776 MHz 8.04 dBm T2 1 B45.4955 MHz .43 dbm
— — — —
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SPORTON LAB.

FCC RF Test Report

Report No. : FG162325B

Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

v

Ref Level 29.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Spe

Ref Level 20.00 dém  Offset 14.00 de
SGL Count 100/100

Mode Auto Sweep

Date: 2 AUG 2021 51:01

D

ate: 2 AUG 2021 10:06:18

@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS SPURIRHIGCHBEKABS _ PABS
20 dbfﬁ'i BPURIOUS INE ABS PABS 20 dhmi 'I—'|}Rl JUS LINE ABS PABS
10 dBm / \ 10 dBm | \
| |
0 dem l\ 0 dBm I\
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-30 dBm j \q‘/.\ \
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P N S ——
P e L/J Q e
o-¢ie -60 dem:
Start 815.0 MHz 3003 pts Stop 826.0 MHz_|||'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£15.000 MHz 823,000 MHz 100,000 kHz 822, 54046 MHz -49.89 dém -36.89 d& 547,000 MIZ | 849-000 Mz 100.000 kHz 56,7 4528 Tz 20.45 dBm —gﬁl
523.000 MH2 | B4.000 MHz 20.000 kHz 823,35950 MHz ~24.69 dbm -11.69 d8 849,000 MHz 850000 MHz 20,000 kHz £49,00050 MHz -24.65 dBm -11.65 dB
£24.000 MHz 526000 MHz 100.000 kHz 624.28472 MHz 20.34 dBm -9.56 dB 850.000 MHz 860.000 MHz 100.000 kHz B50,54446 MHz -45.87 dBm -36.87 dB
.
i J1 L i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 29.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 23.00 dBm
SGL Count 100/100

Offset 14.00 dg

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit ¢heck PAES SPURIRHECHBEKABS PAES
20 ghipe. $PURIOUS | INE ABS PAES 20 dbife $PURIDUS | INE ABS PASS
10 dBém pellidn, \ 10 dler \
0 d&m / t 0 dﬁmf T
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Ty N L “.4’/ 60 dBm \—-—-u‘.k
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||['Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,98801 MHz -40.05 d&m -27.65 dé §47.000 MHz 849,000 MHz 100.000 kHz 84827772 MHz 12.50 dBm -17.41 dB
£23.000 MHz 824,000 MHz 20.000 kkz 923,95550 MHz -30.65 dBm -17.65 8 849,000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -30.36 dBm -17.36 d8
824.000 MHz 826.000 MHz 100.000 kHz 624.69830 MHz 12.44 dBm ~17.56 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -40.04 dbm -27.04 dB
'
i i (| )
Date: 2AUG.2021 09.54.18 Date: 2.AUG.2021 10:03.00
Sporton International (Shenzhen)Inc. Page Number : A168 of A289
TEL : 86-755-8637-9589 Report Issued Date : Aug.27, 2021
FAX : 86-755-8637-9595 Report Version . Rev. 02

FCC ID : HDT56ZV3




SPORTON LAB.

FCC RF Test Report

Report No. : FG162325B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 29.00 dBm
SGL Count 100/100

Offset 14.00 dB

Mode Auto Sweep

Ref Level 20.00 dém  Offset 14.00 de
SGL Count 100/100

Mode Auto Sweep

Date: 2 AUG 2021 52:40

Date: 2 AUG 2021 10:07-57

@1 AvgPwr @1 svgPwr

Limit ¢heck paES SPUERIRIE CHBEKABS PABS
20 dbmli BPURIOUS LINE ABS PARS n 20 dhmi SPURIOUS LINE ABS PASS
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Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||['Start 847.0 MHz 3003 pts Stop 860.0 MHz
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Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 646.11319 MHz -65.01 dBm -52.01 dB
860,000 MHz 1.000 GHz 100.000 kHz 896.29371 MHz -63,99 dBm -50,99 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -44.53 dBm -31.53 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87677 GHz -50.03 dBm -37.03 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.07923 GHz -53.02 dBm -40.02 dB
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LTE Band 5/ 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectr

Ref Level 0.00 dBm
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Mode Auto Swesp

Spectr
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-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 798.32709 MHz -64.92 dBm -51.92 dB 30.000 MHz 815.000 MHz 100.000 kHz 812.45002 MHz -65.08 dém -52.08 dB
860,000 MHz 1.000 GHz 100.000 kHz 981.32867 MHz -63.67 dBm -50.67 dB 860,000 MHz 1,000 GHz 100.000 kHz 9654 54545 MHz -64,17 dBm -51,17 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -46.35 dBm -33.35dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -45.84 dBm -32.84 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96775 GHz -49,93 dBm -36.93 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -50.12 dBm -37.12 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.07323 GHz -53.05 dBm -40.05 db 7.000 GHz 9,000 GHz 1.000 MHz 7.08373 GHz -53.03 dBm -40.03 dB
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a
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 668.47451 MHz -64.93 dBm -51.93 dB
860,000 MHz 1.000 GHz 100.000 kHz B8B7.76224 MHz -63.79 dBm -50,79 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -45.60 dBm -32.60 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91376 GHz -50.04 dBm -37.04 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.06123 GHz -52.99 dBm -39.99 dB
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Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
CC) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0007
40 Normal Voltage 0.0025
30 Normal Voltage 0.0014
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0017
-10 Normal Voltage 0.0027 PASS
-20 Normal Voltage 0.0011
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0010
20 Normal Voltage 0.0000
20 Battery End Point 0.0002
Note:
1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.4 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 7

Peak-to-Average Ratio

Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.55 5.28 6.23 6.20
Middle CH 4.64 5.25 6.64 6.12 PASS
Highest CH 5.01 5.25 6.35 6.14
Mode LTE Band 7 / 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.38 6.58 - -
Middle CH 6.67 6.38 - - PASS
Highest CH 6.29 6.38 - -
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